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MODEL NO. 5012B

ITEM PART NO. DESCRIPTION QTY NOTE
001 164533-0 Rudas vezeték 5012B*   1
002 341688-0 #Lánc-burkolat 5012B   1
003 251697-0 Hatlapú peremes csavar M8x17 2   1
004 252070-7 Hatlapú záróanya M8-13 (új) 50   1
006 253814-8 O-alakú lapos alátét 8 5012B   1
007 221514-8 Fogasdob 5012B/5016B*   1
008 253813-0 U-alakú lapos alátét 12 5012B/   1
009 321260-4 Láncfeszíto 5012B   1
010 251210-4 Trapézfeju csavar M5x25 LS0800   1
011 911263-2 Trapézfeju csavar M5x40 911263   1
012 321261-2 Olajszivattyú 5012B, 5014/16B*   1
013 213003-7 O-gyuru 6 5012B/5014B/5016B   1
014 231294-8 Nyomórugó 6 5012B/5014B/5016*   1
015 253811-4 U-alakú lapos alátét 5 3612, 4   1
016 152252-0 Szivattyúház, komplett 5012/14   1
017 155811-9 Olajtartály tömlovel, komplett   1
018 242022-6 Olajtartály-sapka 5012B   1
020 263005-3 Gumi csapszeg 6 263005-3   1
021 411736-0 Ventilátor-takarólap 5012B   1
022 524583-1 Állórész 220V 5012B   1 220V
023 911290-9 Trapézfeju csavar M5x65 911290   2
024 211068-3 Golyóscsapágy   1
025 681623-9 Szigetelo alátét 9607/9NB/HB/G   1
026 514628-3 Forgórész 220V 5012B   1 220V

INC. 24-28
027 241632-6 FAN 90   1
028 211206-7 Golyóscsapágy 6202LLB 211206-7   1
029 263005-3 Gumi csapszeg 6 263005-3   1
030 652519-1 Túláramvédelem 5012B   1 220/240V
031 157396-1 Hajtómuház 5012B   1

INC. 29
032 911153-9 Trapézfeju csavar M4x28 911153   4
033 645200-1 Zajszuro kondenzátor 645200-1*   1
034 650210-5 Kapcsoló SGE215C-3 4101RH   1
035 953106-2 Csapszegecs 0-5 953106-2   2
036 815477-4 NAME PLATE 5012B   1
037 911133-5 Trapézfeju csavar M4x18 911133   2
038 687002-9 Kábel-feszültségmentesíto   1
039 665527-3 POWER SUPPLY CORD 1.00-2-5.0   1
040 682504-0 Kábelvédo 10-85   1
041 156939-6 MOTOR HOUSING   1

INC. 20
042 911273-9 Trapézfeju csavar M5x50 911273   3
043 911263-2 Trapézfeju csavar M5x40 911263   1
044 411747-5 Kézvédo 5012B/5014B/5016B*   1
045 911233-1 Trapézfeju csavar M5x20 911233   2
046 411737-8 Oldalsó fogantyú 5012B   1
047 911253-5 Trapézfeju csavar M5x30 911253   3
048 181044-0 Szénkefe CB-153 (CB-152)*   1
049 643650-4 Szénkefetartó-sapka 6,5-13,5 (   2
050 911118-1 Trapézfeju csavar M4x12 911118   1
051 911109-2 Trapéz+F2134feju csavar M4x8 4   1
052 410646-8 Túláramvédelmi relé kupakja 50   1
400 182229-1 OIL SUPPLY  100  cc   1

INC. 401
401 242012-9 NOZZLE   1
402 744003-1 FILE 4   1
403 782212-4 SOCKET WRENCH   13   1
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404 783002-8 (+) SCREWDRIVER  2   1
405 791172-9 CHAIN BLADE 12   1



SERVICE DRAWING
PAGE 1

MODEL NO. 5012B


